

संरचनात्मक अभियांत्रिकी समूह  
 जानपद अभियांत्रिकी विभाग  
 भारतीय प्रौद्योगिकी संस्थान रुड़की  
 रुड़की - 247 667 (उत्तराखण्ड)



STRUCTURAL ENGINEERING GROUP  
 DEPARTMENT OF CIVIL ENGINEERING  
 INDIAN INSTITUTE OF TECHNOLOGY ROORKEE  
 ROORKEE - 247 667 (U.K.)

**TEST REPORT**

Report No. **9675**

Savior-Fair manufacturing Co. Pvt. Ltd.  
 Plot No. 29, Sector - 3A  
 Integrated Industrial Estate  
 BHEL, Haridwar (Uttarakhand)

No.: CED/STR/SR-44/2014-15  
 Dated: July 01, 2014

Subject: Testing of PPR Pipe as per IS: 15801-2008.  
 Reference: Your Letter NIL dated 02.06. 2014

Pipe Identification: PPR Pipe 90 mm PN 16				
Identification Mark :				
SL. NO.	PARTICULARS OF TEST	OBSERVED VALUE	IS: 15801-2008 REQUIREMENT	REMARK
01.	Hydraulic Pressure Test (MPa)	5.1 MPa	5.1 MPa (Max.)	OK

Pipe Identification: PPR Pipe 110 mm PN 16				
Identification Mark :				
SL. NO.	PARTICULARS OF TEST	OBSERVED VALUE	IS: 15801-2008 REQUIREMENT	REMARK
01.	Hydraulic Pressure Test (MPa)	5.1 MPa	5.1 MPa (Max.)	OK

Pipe Identification: PPR Pipe 160 mm PN 10				
Identification Mark :				
SL. NO.	PARTICULARS OF TEST	OBSERVED VALUE	IS: 15801-2008 REQUIREMENT	REMARK
01.	Hydraulic Pressure Test (MPa)	3.2 MPa	3.2 MPa (Max.)	OK

(Surender Kumar)  
 Tech. In Charge

(Sonalisa Ray)  
 O. C. Testing